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A dose range may be prescribed - a lower dose and a higher dose e.g. 2mg to 5mg 
midazolam, hourly, maximum of 6 doses in 24 hours 

• The smaller dose should always be administered first, in this example this is 2mg.  

• If the first dose given was ineffective/partially effective, then the dose may be 
repeated after the prescribed time frame, in this example 1 hour. 

• If a second dose has been required (and been effective), then an increased dose may 
be administered at the next episode  
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YES 

Administer lowest dose of 
appropriate medication (e.g. 

2mg, if 2mg to 5mg midazolam  
hourly) 

Adequate relief 
of symptom? 

Patient has 
symptom 

Give another dose after 
prescribed time interval (e.g. 
another 2mg after 1 hour in 

this example)  

Adequate 
relief of 

symptom? 

Use next dose in 
range (e.g. 3mg in 
above example) if 
symptom recurs 
after prescribed 
time (ensuring 

max. daily dose 
not exceeded) 

Use bigger dose in range if 
symptom persists (e.g. 4mg or 5mg 
in above example) after prescribed 

time 

Adequate relief 

of symptom? 

NO 

Contact Doctor  
Use this dose again if 

required after prescribed 
time (up to max daily dose)  

YES 
NO 

Use this dose if 
symptom recurs 
after prescribed 
time (up to max. 
of 6 doses in 24 

hours in this 
example) 


